SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820225-02B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM
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wammanas. FCC RADIO TEST REPORT Report No. :FG820225-02B

LTE Band 26

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM
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Report No. :FG820225-02B

LTE Band 26

Lowest Channel / 15MHz / 64QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820225-02B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820225-02B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820225-02B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB
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LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB
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LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge / 1 RB
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LTE Band 26 / 15MHz / 16QAM
Highest Band Edge / 1 RB

Lowest Band Edge / 1 RB
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£23.000 MHz 824,000 MHz 150,000 kiz §23.39850 MHz -31,96 dBm -18.98 d8 | 940,000 MH: | B | 35 44 dbmm | 15,44 db
£24.000 MHz 839.000 MH:z 100.000 khz B24.94685 MHz | _20.45 dBm ~9.55 dB 850,000 MHz ] : 3 ~51.03 dém | -38.03 dB
- ag m— S— -
L )j B " I il ]
- MAR.201 4 B
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum
RefLevel 30.00 dBm Offset 10.60 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 10.80 de Mode Asuto Sweep
SGL Count 100/100 Sl Count 100/100
@1 AvgPwr
Limit §heck
20 UE;\"“ pPURIOUS INE_ABS L PURIOL INE ABS
20 der
0 B - Ca - s o B e -
, \
’ '\
| | |
; \ x
"2 '\.\ i{
—
50 dBm
-
-60 dBm:
Start B15.0 MHz 3003 pts Stop 839.0 MHz | |[Start 834.0 MHz 3003 pts Stop 860.0 MHz
[ Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | REW | Ereguency | Powerabs |  atimit || Rangelow | Rangeup | RBW | Froquoncy | PowerAbs | AL
B15.000 MAz 223,000 Mrz 100,000 kHz 2254805 MRz 36,15 dEm -23.15 88 | (|7 234.000 Mnz 599,000 MAz 100,000 Az 54027123 MHz 1,90 dBm
£23.000 MHz 824,000 MHz 150,000 kiz §23.98751 MHz -3 -19.67 d8 | 940,000 MHz | B850 000 M 150,000 kHz 845.01848 MHz | 36,01 dbm |
524,000 MHz 829.000 MHz €30.96054 MHz | 1.38 dim 28.51 d8 850,000 B60.000 M 100.000 kHz 850.12488 MHz -40.37 dém | -27.37 dB

[ X — 7 . X ' =

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A26-36 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820225-02B

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
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Conducted Spur

ious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 614.01924 MH -§5.72 dBm -42.72 0B 30,000 MHz 615.000 MHz | 100.000 kHz 814.01924 MHz | -S5.47 dBm 32,47 0B
1.000 GHz 100.000 kHz | 054,51538 M| -56.58 dBm | -43,58 0B | B60.000 MHz 100,000 k 04678322 M| -56.80 dBm | -43.80dB
1.000 MHz -29.51 dB 1.000 M -43.75 dBm -30.75 dB
1.000 MHz | 5,951 | dBr | -25.03 d8 1.000 M -38.08 dBm | -25.08 dB |
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Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 720.25862 -56.93 dBm -43,93 0B 30,000 MHz 615.000 MHz | 100.000 kHz 711.62754 MRz | 7 44,03 dB
850,000 M 1.000 GHz 100.000 kHz | -56.59 dBm | -43,50dB | B60.000 MHz 100,000 k 874.51538 MHz -43.72dB
1.000 MHz -43.18 dBm -30.18 dB 1.000 M 1.67258 GHz | -31.00 dB
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o o oy
i i g 1 | L
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LTE Band 26 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm
SGL Count 100,100

Offsat 10.80 dB Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
50,000 MHz 815,000 MHz | 100.000 kHz 726.53548 MHz | -56,37 dém ~43,97 0B 30,000 MHz B15.000 MHz | 100.000 kHz 75242754 Mz | 7 44,04 dB
1,000 GHz 7 M -56,65 dBm | ~43,65 B 560,000 M 1,000 6 018.5 58,70 dBm | -43.70 dB
3,000 GHz | 1.69508 GHz | -43.34 dbm -30.34 dB 1.000 G 3.000 GHz | -43.08 dBm -30.08 dB
7,000 GHz 1.000 MHz | £.95076 GHz | ~38.03 dBm | -25.03 dB 3.000 GHz 7,000 GHz | -37.92 dém | -24.92.d8 |
2.000 GHz 1.000 MHz 8.87978 GHz -45.83 dBm 7.000 GHz 2,000 GHz -45.80 dBm -32.80 dB
—
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Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
50,000 MHz 815,000 MHz | 100.000 kHz B14.91154 MH -55.60 dBm ~42.62 0B 30,000 MHz B15.000 MHz | 100.000 kHz B14.91154 MHz | -55.41 dém 42,41 dB
1,000 GHz 904,68531 M -56,31 dBm | ~43,81dB 560,000 M 1,000 6 957.76224 M -58,73 dm | -43.73 dB
3,000 GHz | 1.64859 GH -43.24 dbm -30.24 dB 1.000 G 3.000 GHz | 1.64859 GHz -43.51 dBm -30.51 dB
7.000 GH= 1.000 MHz | 6.95176 G -38.05 dBm | -25.05 dB 3.000 GHz | 7,000 GHz MHz | 6.94976 G -38.21 dém | -25.21 dB
2.000 GHz 1.000 MHz 8.80277 GHz -45.71 dBm -32.71 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.80077 GHz -45.75 dBm -32.75 dB
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LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

o

Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 767.34258 MRz | 30,000 MHz 615.000 MHz | 100.000 kHz 470.75337 MHZ ; -44,00 dB
100.000 kHz | .82 dBr | 560,000 | 861.04805 M dBm | -43.77.dB |
3, 1.000 MHz -42,97 dbm 1.000 G 1.67108 GHz | -42.89 dBm -29.89 dB
7.000 GH. 1.000 MHz | -38.12 dBm | 3.000 GHz 00 GHz | 6.95026 GHz -38.09 dBm | -25.09 dB |
2.000 GHz 1.000 MHz -45.86 dBm 7.000 GHz 2.000 GHz 8.84722 GHz -45.77 dBm -32.77 dB
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Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 457.80 -56.90 dém ~43,90 0B 30,000 MHz 615.000 MHz | 100.000 kHz 768.37356 MHZ -57.01 dém 44,01 dB
1.000 GHz 100.000 kHz | 002,58 -56.50 dBm | -43,50 0B | 560,000 | 741 M) -56.88 dBm | -43.88 dB
3,000 GHz | 1.000 MHz 1.69258 GHz | -43.33 dBm -30. dB 1.000 G 1.65258 GHz | -43.21 dBm -30.21 dB
7.000 GHz 1.000 MHz | 6.95725 GHz | -38.37 dBm | -25.37 48 3.000 GHz 00 GHz | 6.94376 GHz -38.05 dBm | -25.05 dB |
2.000 GHz 1.000 MHz 8.89228 GHz -45.70 dBm -32.70 dB 7.000 GHz 2.000 GHz iz -45.57 dBm -32.57 dB
—
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LTE Band 26 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

o

Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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-10 ddff—f - -10 daffE—f -
5 5 ABE
A
] - 1 s s ol
- oF Jr——— = ™ e st
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurinus Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz B14.91154 MAz | -55.64 dBm ~42.04 0B 30,000 MHz 615.000 MHz | 100.000 kHz 81491154 MHZ -55.18 dém -32.18 dB
1.000 GHz 100.000 kHz | 2. -56.79 dBm | -43,70dB | 560,000 | 016.713 -56.84 dBm | -43.84 dB
3,000 GHz | 1.000 MHz 1.64909 GHz | -43.12 dBm -30.12 dB 1.000 G 1.64909 GHz | -43.32 dBm -30.32 dB
7.000 GHz 1.000 MHz | 6.97375 GHz | -38.18 dBm | -25.18 48 3.000 GHz 00 GHz | 6.98025 GHz -38.32 dBm | -25.32 dB |
2.000 GHz 1.000 MHz 8.89678 GHz -45.94 dBm -32.94 dB 7.000 GHz 2.000 GHz 8.89078 GHz -45.7¢ dBm -32.7% dB
— —
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Middle Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 471.93028 MHz | ~44,08 0B 30,000 MHz 615.000 MHz | 100.000 kHz 723.00475 MHZ -56.94 dBm 43,94 dB
100.000 kHz | 924.82517 ,89 dBr | B | 560,000 | 91237762 -43.90°dB |
3, 1.000 MHz 1.66908 GHz | -42.04 dBm 1.000 G 1.66908 GHz | -30.64 dB
7.000 GH. 1.000 MHz | 5.95526 GHz | -38.07 dBm | 3.000 GHz 6.95576 GHz -37.80 dBm | -24.80 d8
2.000 GHz 1.000 MHz 8.88378 GHz -45.67 dBm 7.000 GHz 8.805877 GHz -45 76 dBm -32.76 dB
' r il )
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LTE Band 26 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm
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Offsat 10.80 dB Mode Auto Sweep
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[ Spurious Emissions Spuriots Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815,000 MHz | 100.000 kHz 460.16117 MHz | -56.86 dBm 30,000 MHz 615.000 MHz | 100.000 kHz 780.67341 MHZ | -57.01 dém 44,01 dB
-56.76 dBm | B60.000 M 886.22378 M} -56.84 dBm | -43.84 dB
-42.56 dBm 1.000 G 1.68908 GHz -42 44 dBm -29.44 dB
1.000 MHz | -38.06 dBm | 3.000 GHz SHz | £.95426 G -38.18 dBm |
1.000 MHz -45.57 dBm 7.000 GHz 2,000 GHz 8.85522 GHz -45.62 dBm
g
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 815,000 MHz | 100.000 kHz 614.91154 MH -42.43 0B 30,000 MHz 615,000 MHz | 100.000 kHz 81127311 MHz | -55.16 dém -32.16 0B
1.000 GHz 019.53007 M| B60.000 M 870.50030 M| -56.89 dBm |
3,000 GHz | 1.64559 GH 1.000 G 3 | 1.64959 GHz -43.39 dBm
7.000 GHz 1.000 MHz | 6.95476 G -38.09 dBm | 3.000 GHz | 7.000 GHz WHz | 6.34976 G -38.14 dBm |
2.000 GHz 1.000 MHz B8.88328 GHz -45.84 dBm 7.000 GHz 2.000 GHz 1.000 MHz B8.87278 GHz -45.83 dBm
w
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LTE Band 26 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

o

Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurinus Emissions
Rangelow | Range Up RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 614.91154 MHz | -56.51 dBm -43,51 0B 30,000 MHz 615.000 MHz | 100.000 kHz 760.56592 MHZ 44,12 dB
100.000 kHz | 076.80301 .82 dBm | B 560,000 | 879.23077  dBm | -43.75dB
3,000 GHz | 1.000 MHz 1.66458 GHz | .92 dBm -29.92 dB 1.000 G 1.66458 GHz | -43.46 dBm -30.46 dB
7.000 GHz 1.000 MHz | -38.03 dBm | -25.03 48 3.000 GHz .000 GHz | 6.96175 GHz -38.21 dBm |
2.000 GHz 1.000 MHz -45.80 dBm -32.80 dB 7.000 GHz 2.000 GHz iz -45.65 dBm

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rIl:ﬁrv Limit llnnrv
SPURIOUS LINE 10 difEJPURIOUS LiINE
E_ABS_
— S — i T e A ] AP
Nl I
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ tart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 759.88131 MHz | -56.98 dBm -43,98 0B 30,000 MHz 615.000 MHz | 100.000 kHz 716.33558 MHz 44,14 dB
100.000 kHz | 861.50830 .65 dBm | dB 560,000 | 012,23776 M} .00 dBm | -43.00 dB
3,000 GHz | 1.000 MHz 1.67958 GHz | -42.82 dBm 1.000 G 1.67958 GHz | -43.06 dBm -30.06 dB
7.000 GHz 1.000 MHz | 6.95076 GHz | ~38.07 dBm | 3.000 GHz .000 GHz | 6.94776 GHz -37.99 dBm | -24.99 dB
2.000 GHz 1.000 MHz 8.88578 GHz -45.64 dBm 7.000 GHz 2.000 GHz 8.88928 GHz -45.77 dBm -32.77 dB
' r il )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820225-02B

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

o

Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit fjn.wrv V Limit l_lrwrv
@ HPURIOUS LINE ABS PARS @ BPURIOUS LINE_ABS
-10 ddff—f - -10 daffE—f -
& S_LINE_ABS
<20 dBry
.
1 - s i -
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurinus Emissions
Rangelow | Range Up RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 811.66542 MHz | -36.52 dBm -25,52 4B 30,000 MHz 615.000 MHz | 100.000 kHz B11.66542 MHZ -39.36 dém -26,36 0B
1.000 GHz 100.000 kHz | 866.22378 -56,47 dBn 3,47 0B 560,000 | 00845154 -56.50 dBm | -43.50 dB
3,000 GHz | 1.000 MHz 1.65009 GHz | -42.52 dBm -29.52 dB 1.000 G 1.65008 GHz | -43.06 dBm -30.06 dB
7.000 GHz 1.000 MHz | 6.95126 GHz | -38.20 dBm -25.20 48 3.000 GHz 00 GHz | 6.95726 GHz -38.08 dBm | -25.08 dB |
2.000 GHz 1.000 MHz 8.66628 GHz -45.62 dBm 7.000 GHz 2.000 GHz 8.89678 GHz -45.72 dBm -32.72 dg
—
(]

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
SPURIOUS LINE 10 difEJPURIOUS LiINE
E_ABS_
I o 1
"
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ tart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 61009620 MHz | -56.21 dBm 43,21 dB 30,000 MHz 815.000 MHz | 100.000 kHz 809. 70350 MHz -56.51 dBm -43,51 dB
1,000 GHz 100.000 kHz | -56,83 dBm | -43.83 dB B60.000 | 0E4.51538 M) -56.99 dBm | -43 B
3,000 GHz | 1.000 MHz -42.17 dBm -29.17 dB 1.000 G 1.68008 GHz | -42.78 dBm -29.78 dB
7.000 GHz 1.000 MHz | [ I | -37.96 dBm | -24.96 4B 3.000 GHz 6.94526 GHz -38.30 dBm | -25.30 d8
2.000 GHz 1.000 MHz 8.88478 GHz -45.77 dBm -32.77 dB 7.000 GHz 8.80427 GHz -45.91 dBm -32.91 dB
—
\ ] - i -
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FCC RADIO TEST REPORT

Report No. :FG820225-02B

LTE Band 26 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

UM

Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dBm Offset 10.80 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrwr (@1 Avgrwr
Limit \Ilu’r'r Limit |_]rwr'r
@ HPURIOUS |LINE ABS @ BPURIOUS | INE_ABS
-10 ddfif -10 daff—
S NE_ABS_ P
-30 dBm
-40 dBm
T - P it it st L_ - *
50 dBm £
-
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spuriots Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815.000 MHz lUU 000 kHz B14,80385 MHz | -§5.30 dBm -42,30 dB 30,000 MHz 815.000 MHz lU_U 000 kHz 81480385 MHz | -55.71 dBm -42.71 dB
860,000 MHz | 100,000 kHz | 896.01399 MHz -£7,01 dBm | ~44,01 dB 60,000 MHz | 100,000 kHz | 08748252 MHz -56.84 dBm | -43.84 dB
1.000 GHz 1.000 MHz 1.67008 | - 7 dBm ! 7 1.000 GHz 1.000 Mk = dim
3.000 GHz | 1.000 MHz | 6.95726 GHz | -38.19 dim | 3.000 GHz | 1.000 M 2 -38.27 dBm |
7.000 GHz 1.000 MHz 8.89078 GHz -45.83 dBm 7.000 GHz 1.000 MHz 8.87728 GHz -45.59 dBm
( i ] - i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820225-02B

LTE Band 26 / 1.4AMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

e

Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Lavel dBm Offset 10.80 dB Mode auto Swesp
SGL Count 1 SGL Count 100/100
@1 avgrwr
Limit qu.’r'r PAJ ¥
@ HPURIOUS LINE ABS PARS @ BPURIOUS | INE_ABS [0
-10 ddff—f - -10 daff—
SUS. LINE ABS_ NE_ABS_
-30 dBm
4 dlBim M"‘
¥ U » oy e b
i il e i e
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spuriots Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815 UUG_N‘HZ | IUU 000 kHz B14.01924 MHz | -55.58 dBm -42,58 dB 30,000 MHz 815.000 MHz | lU_U 000 kHz 739.08921 MHz | 7
860,000 MHz | 1.000 GHz 100,000 kHz | 084,40550 MHz 56,79 dBm | 860,000 MHz | 1.000 GHz 100,000 kHz | 915.03497 MHz -56.39 dBm |
3,000 GHz | 1.000 MHz | -44.33 dbm 3,000 GHz 1.000 MH 1.67258 GHz | -44.50 dBm
.000 GHz 1.000 MHz | 6.94026 GHz | -38.16 dim | 7.000 GHz | 1.000 MHz | 6.95326 GHz -37.94 dBm |
2.000 GHz 1.000 MHz 8.88428 GHz -45.81 dBm 2.000 GHz 1.000 MHz 8.88328 GHz -45.84 dBm
—
' i [
Highest Channel / 64QAM
Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Swesp
SGL Count 100/100
@1 AvgPvr
Limit \Ilmrv
2 _SPURIOUS LINE _ABS
-10 ddft— -
OUS. LINE_ABS_
* i N
e S S
ol
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit
30,000 MHz 815 UUG_N‘HZ | IUU 000 kHz T66.15817 MHz | 7 -44.17 dB
860,000 MHz | 1.000 100,000 kHz | 967, ~43,46 0B
3,000 GHz | 1.000 MHz 1.69508 GHz | -30.72 dB
.000 GHz 1.000 MHz | 5.94876 GHz | -38.27 dim |
2.000 GHz 1.000 MHz 8.87878 GHz -45.80 dBm
—
i i
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LTE Band 26 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

e

Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Lavel dBm Offset 10.80 dB Mode auto Swesp
SGL Count 1 SGL Count 100/100
@1 avgrwr
Limit qu.’r'r PAJ PAR
@ HPURIOUS LINE ABS PA INE_ABS [0
-10 ddfF— -
8l LINE_ABS _
-30 dBm
40 dBirm M‘
. e ) R s A L
e e | e ey
=L i =
-80 de
-90 dB
Start SUABEHZ 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spuriots Emissions
Rangelow | Range Up RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815 UUU_N‘HZ | IUU 000 kHz 81401924 MHz | -55.48 dBm -42.48 dB 30,000 MHz 815.000 MHz | lU_U 000 kHz 470.75337 MHz | -57.08 dBm -44,05 dB
860,000 MHz | 1.000 GHz 100,000 kHz | -56.95 dBm | ~43,06 dB 860,000 MHz | 1.000 GHz 100,000 kHz | -56.95 dm | -43.05 dB
3,000 GHz | 1.000 MHz | -44.55 dBm -31.55 dB 3,000 GHz 1.000 MH -44.22 dBm -31.22 dB
.000 GHz 1.000 MHz | 6.95225 GHz | -38.03 dim | -25.03 dB 7.000 GHz | 1.000 MHz | -38.33 dBm | .33 dB |
2.000 GHz 1.000 MHz 8.80477 GHz -45.80 dBm -32.80 dB 2.000 GHz 1.000 MHz -45.75 dBm .75 dB
‘ i i :
Highest Channel / 64QAM
Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Swesp
SGL Count 100/100
@1 AvgPvr
Limit \Ilmrv
2 _SPURIOUS LINE _ABS
-10 ddft— -
OUS. LINE_ABS_
M‘
~ il 1IN (R
1 B
.
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency | Powserabs | ALimit
30,000 MHz 815 UUU_N‘HZ | IUU 000 kHz 753.60445 MHz | -56.89 dBm -43,83 dB
860,000 MHz | 1.000 100.000 kHz | £ I
3,000 GHz | 1.000 MHz -43.45 dBm
.000 GHz 1.000 MHz | -38.01 dim |
2.000 GHz 1.000 MHz -45.67 dBm
—
i i
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Report No. :FG820225-02B

LTE Band 26 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

e

Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Lavel dBm Offset 10.80 dB Mode auto Swesp
SGL Count 1 SGL Count 100/100
@1 avgrwr
Limit qu.’r'r PAJ ¥
@ HPURIOUS LINE ABS PARS @ BPURIOUS | INE_ABS [0
-10 ddff—f - -10 daff—
OUS. LINE ABS_ THE_ABS_
30 dbim
————_ Al ' e
he -~ Toan e o et Pl St L-
pra— et L. o™ ([ ] ol T ——
-0 ds
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 815 UUG_N‘HZ | lUU 000 kHz B14.91154 MHz | -55,18 dBm -42,18 dB 30,000 MHz 815.000 MHz | lU_U 000 kHz B14.91154 MHz | 7 -44,06 dB
860,000 MHz | 1.000 GHz 100,000 kHz | 989,30070 MHz -56.88 dBm | -43,88 dB 860,000 MHz | 1.000 GHz 100,000 kHz | 917.63217 MHz -56.83 dBm | -43.83 d8
3,000 GHz | 1.000 MHz 1.64909 GHz | -44.,25 dBm < dB 3,000 GHz 1.000 MH -29
.000 GHz 1.000 MHz | 6.95175 GHz | -38.09 dim | -25.09 dB 7.000 GHz | 1.000 MHz | -38.12 dBm |
2.000 GHz 1.000 MHz 8.88128 GHz -45.91 dBm -32.91 dB 2.000 GHz 1.000 MHz -45.80 dBm
‘ i i :
Highest Channel / 64QAM
Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPvr
Limit \Ilmrv
2 _SPURIOUS LINE _ABS
-10 ddft— -
OUS. LINE_ABS_
[} R e S
e il P P
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit
30,000 MHz 815 UUG_N‘HZ | lUU 000 kHz -] -57.09 dBm -44,03 dB
860,000 MHz | 1.000 100,000 kHz | 56,56 dBm | ~43,65 0B
3,000 GHz | 1.000 MHz | -43.48 dBm -30.48 dB
.000 GHz 1.000 MHz | 6.95676 GHz | -38.25 dim |
2.000 GHz 1.000 MHz 8.87978 GHz -45.68 dBm
—
i i
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SPORTON LAB.
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Report No. :FG820225-02B

LTE Band 26 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

e

Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Lavel dBm Offset 10.80 dB Mode auto Swesp
SGL Count 1 SGL Count 100/100
@1 avgrwr
Limit qu.’r'r PAJ PAR
@ HPURIOUS LINE ABS PARS INE_ABS [0
-10 ddfF— -
8l LINE_ABS _
30 dbim
e i MM‘
y P L 1 P L
o T . sniih J,_._ N
-80 de
-90 dB
Start 30.0 MHz 15005 pts Stop 0.0 aHz | ||[ Start 30.0 MUz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spuriots Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815 UUG_N‘HZ | IUU 000 kHz B14.91154 MHz | -55.06 dBm -42,06 dB 30,000 MHz 815.000 MHz | lU_U 000 kHz B14.91154 MHz | 7 -44,00 dB
860,000 MHz | 1.000 GHz 100,000 kHz | 953,35664 MHz -56.68 dBm | 860,000 MHz | 1.000 GHz 100,000 kHz | 866.09392 MHz -56.83 dBm | -43.83 d8
3,000 GHz | 1.000 MHz 1.64959 GHz | -44.16 dBm 3,000 GHz 1.000 MH 1.66458 GHz | -30.76 dB
.000 GHz 1.000 MHz | 6.95176 GHz | -38.09 dim | -25.00 dB 7.000 GHz | 1.000 MHz | 6.96775 GHz -37.86 dBm | 24,86 48 |
2.000 GHz 1.000 MHz 8.87228 GHz -45,74 dBm -32.74 dB 2.000 GHz 1.000 MHz 8.87178 GHz -45.95 dBm -32.95 dB
— —
1 i [ [ g
Highest Channel / 64QAM
Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPvr
Limit \Ilmrv
2 _SPURIOUS LINE _ABS
-10 ddft— -
OUS. LINE_ABS_
[ PR —— e Py
I . oo P MR
"
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit
30,000 MHz 815 UUG_N‘HZ | IUU 000 kHz -57.04 dBm -44,04 dB
860,000 MHz | 1.000 100,000 kHz | -56.50 dBm |
3,000 GHz | 1.000 MHz | -43.82 dBm
.000 GHz 1.000 MHz | 6.94576 GHz | -38.02 dm |
2.000 GHz 1.000 MHz 8.89278 GHz -45.81 dBm
—
i i
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FCC RADIO TEST REPORT

Report No. :FG820225-02B

LTE Band 26 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

e

Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Lavel dBm Offset 10.80 dB Mode auto Swesp
SGL Count 1 SGL Count 100/100
@1 AvgPwr
Limit wflwr'r PAJ PAR
2 _SPURIOUS |INE_ABS NE_ABS P
-m&d_ﬂl .IIUHJ\"\ INE _AE INE_AE
(s )} LINE_ABS

-30 dbm

-40 dBm

A
A,nww-‘—w’w L_

50 dBm

80 de

-90 dB

Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spuriots Emissions
Rangelow | Range Up RBW | Frequency | Powserabs | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815 UUG_N‘HZ | luti 000 kHz B11.665 MHz | -39 B 30,000 MHz 815.000 MHz | lU_U 000 kHz B810,09620 MHz | -56.08 dBm -43,05 dB
860,000 MHz | 1.000 GHz 100,000 kHz | 56,54 dBm | 860,000 MHz | 1.000 GHz 100,000 kHz | 5 dim | -43,06 dB
3,000 GHz | 1.000 MHz | -42,79 dBm 3,000 GHz 1.000 MH -42.48 dBm -29.48 dB
.000 GHz 1.000 MHz | 5.95026 GHz | -38.14 dim | 7.000 GHz | 1.000 MHz | -38.06 dBm |
2.000 GHz 1.000 MHz 8.89928 GHz -45.83 dBm 2.000 GHz 1.000 MHz -45.74 dBm
—
' i L
Highest Channel / 64QAM
Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPvr
Limit \Ilmrv
2 _SPURIOUS LINE _ABS
-10 ddft— -
OUS. LINE_ABS_
fhﬂ‘
1 g~ ¥ e Bty L
‘ it e T—
L)
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency | Powserabs | ALimit
30,000 MHz 815 UUG_N‘HZ | luti 000 kHz B14,80385 MHz | -§5.91 dBm -42,91 di
860,000 MHz | 1.000 GHz 100,000 kHz | 0952.02787 MHz 56,74 dBm |
3,000 GHz | 1.000 MHz .67008 GHz | -42.87 dBm
.000 GHz 1.000 MHz | 6.95175 GHz | -37.89 dim |
2.000 GHz 1.000 MHz 8.89578 GHz -45.76 dBm
—
i i
nave -t
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0051
40 Normal Voltage 0.0011
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0049
0 Normal Voltage 0.0002

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0053

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 30

Peak-to-Average Ratio

Mode LTE Band 30/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.59 4.61 5.25 5.94 PASS
Highest CH - - - -
Mode LTE Band 30/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.43 6.38 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number . A30-1 of 26

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820225-02B

LTE Band 30/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

ki trury =
Ref Lovel 30.00 chm  Offset 11,50 o6 Ref Lovel 30.00 chm  Offset 11,50 o6
e At a0l AQr 2ms @ RBW 10 MHz o At a0 ds  AGT 2ms @ RBW 10 MKz
(@153 View (@153 View
et gl
03 - 0 ~
3
|
l
00 . 00
{ |
[ |
1E 1E
|
1E 1E 7|
G 2.31 aHz Aean Pyr + 2000 dB CF 2.31GHz Mean Pywr + 20,00 dB
e ry G e Distri Funetion Samples: 130000 e ry G e Distri Funetion Samples: 130000
Mean | Peak | Crest | 0% | 10% [ pawe | oose | Mean | Peak | Crast | 0% | 1% | bawe | oo |
Trace 1 | 2076 gbm 24 35 dbm 36148 2.70 0B 35108 3.55 0B 3.62 o8 Trace 1 | 2173 cbm 26,33 dhm 5.10 da 2.45 dB 39148 4,61 d8 493
L— L—
] W Il | W we

LTE Band 30 / 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

eLrur k= v k=
Ref Lovel 30.00 chm  Offset 11,50 o6 Ref Lovel 30.00 chm  Offset 11,50 o6
e At a0l AQr 2ms @ RBW 10 MHz o At a0 ds  AGT 2ms @ RBW 10 MKz
8153 View 8153 View
s ]
e e
L - L
N
0.0 0.0
“ \‘
{
1E4 i 1E4
l \
4
1E ! 1E 3
1E ‘ 1E |
G 2.31 aHz Aean Pyr + 2000 dB CF 2.31GHz Mean Pwr + 20.00 dB
e ry G e Distri Funetion Samples: 130000 e ry G e Distri Funetion Samples: 130000
Mean | Peak |  Crest | 0% | 10% [ oawe | opowe | Mean | Peak | Crest | 0% | 1% | bawe | oo |
Trace 1 | 2008 dkm 2559 dhm 531 d8 2.5 0B 593 4B 525 oB 5.30 08 Trace 1 | 2039 obm 27,19 dbm 6.79 da 3.10 dB 501 d8 5,94 dB 6.55 0B
L— L—
I [ i ] [Ty

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ea FCC RADIO TEST REPORT Report No. :FG820225-02B

SPORTON LAB.

LTE Band 30/ 10MHz / 64QAM

Middle Channel / 1RB Middle Channel / Full RB
ctrur = §pectrur ki
Ref Lovel 70.00 com _ Offset 1190 0B Ref Lovel 30.00 chm  Offset 11,50 o6
e At 08 AGT 2 ms @ RBW 10 MHz e At 08 AGT Z s e RBW 10 Mz
8153 View 8153 View
=l ——
M=
o L
0.0 0.0
1E 1E -
CF 2.31 GHz Mean Pr + 20,00 dB CF 2.31 GHz Mean Py + 20,00 dib
c ry G e Distri Funetion Samples: 10000 c ry G e Distri Funetion Sampies: 10000
Mgan | Peak | Crast | 10% | 1% [ oase | o.01% | Mgan | Peak | Crast | 10% | 1% I 0.1% | |
Trace 1 | 18,91 dkm 2560 dhm 59 da 3.07 dB $51d8 642 0B 67 d& Trace 1 | 19.42 gbm 2745 dhm 8,02 da 3,13 dB 525 d8 638 dB
- -— L— -
] W e
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EIRP Power Density

Mode LTE Band 30 : Conducted Power Density (dBm/5MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 22.74 | 22.88 - - - - -
Middle CH - - - - 23.27 | 22.31 | 22.96 | 22.38 - - - -
Highest CH - - - - 22,93 | 22.44 - - - - -
Mode LTE Band 30 : Conducted Power Density (dBm/5MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 21.98 - - - - - - -
Middle CH - - - - 21.33 - 21.10 - - - - -
Highest CH - - - - 21.37 - - - - - - -
Mode LTE Band 30 : EIRP Power Density (dBm/5MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 20.48 | 20.62 - - - - - -
Middle CH - - - - 21.01 | 20.05 | 20.7 | 20.12 - - - -
Highest CH - - - - 20.67 | 20.18 - - - - - -
Antenna Gain -2.26 dBi
Limit 250mW / 5MHz = 24dBm / 5MHz
Result Pass
Mode LTE Band 30 : EIRP Power Density (dBm/5MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 19.72 - - - - - - -
Middle CH - - - - 19.07 - 18.84 - - - - -
Highest CH - - - - 19.11 - - - - - - -
Antenna Gain -2.26 dBi
Limit 250mW / 5MHz = 24dBm / 5MHz
Result Pass
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swamoncas. FCC RADIO TEST REPORT

Report No. :FG820225-02B

LTE Band 30/ 5MHz

Lowest Channel / 5MHz / 1RB0 / QPSK

Lowest Channel / 5MHz / 1RB0O / 16QAM
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wammanas. FCC RADIO TEST REPORT Report No. :FG820225-02B

LTE Band 30/ 5MHz
Lowest Channel / 5MHz / 1RB0 / 64QAM Middle Channel / 5MHz / 1RB0O / 64QAM
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wammanas. FCC RADIO TEST REPORT Report No. :FG820225-02B

LTE Band 30 / 10MHz
Lowest Channel / 10MHz / 1RB0O / QPSK Lowest Channel / 10MHz / 1RBO / 16QAM
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26dB Bandwidth

Mode LTE Band 30 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.96 4.85 - - - - - -
Middle CH - - - - 4.80 4.89 9.83 9.79 - - - -
Highest CH - - - - 4.89 4.96 - - - - - -
Mode LTE Band 30 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.87 - - - - - - -
Middle CH - - - - 4.88 - 9.81 - - - - -
Highest CH - - - - 491 - - - - - - -
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wammanas. FCC RADIO TEST REPORT Report No. :FG820225-02B

LTE Band 30

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

G G
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Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM
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LTE Band 30

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ki ki
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